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Sample Description As Declared :
(R

No. Of Sample
FE A
Fibre Content
D %ix

Sample Name

Eleven (11)

Non-Woven PP + PE
Toyifii PP+PE
Hazmat Protective Suit

FE b 24 FR
Finishing
AP

End Uses To-
w4 %

Colour

EN

Style No.

KT

Order No./PO No.
1S

Buyer’'s Name To-
SR LR
Manufacturer’s Name :
MRS R

Ref.

S

B IR PER 3 AR

White

TTK-AO1
TTK-AO1

Wujiang Tutaike Textiles & Finishing Co., Ltd
FALTRZR w9180 5 B AT IR )

Prepared And Checked By:
For Intertek Testing Services Ltd.,Shanghai

P

Jennifer Ren
General Manager

Page 1 Of 8

Intertek Testing Services Ltd., Shanghai
2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China
EBRERERARRSERLE
HEEBEILE 889 5 LT RBHRRSEX 4 5 2 # #B4%:200233
Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com
Attention is drawn to the terms and conditions printed overleaf



iNntertek

WELNEY e S

. ::\_‘_'\\_\..__: :-r_':__"-'; EIFEE LA

Total Quality. Assured. iﬁ_ﬂ& GNAS :?Eaérm a
ST “~atl® s Lo

TEST REPORT

Number:  SHAT06731207

(:SERER
Applicant’s Provided Care Instruction/Label : -
HIE AT it 2 K Pebn % -
Date Sample Received : Nov 26, 2020
Wt = 39 11-26-2020
Date Testing Started : Nov 26, 2020
MARTF 4 H 1 11-26-2020
Standard : ANSI/AAMI PB 70:2012 Liquid Barrier Performance And Classification Of Protective
FrifE Apparel And Drapes Intended For Use In Health care Facilities-Level 3
ANSI/AAMI PB 70:2012 JH T~ 1A= g e 15 it 1) 1977 47 Hi AR 177 977 B FA) 8 4 LR 1 g 2 70 2R - 55 20
3
Remark : The English Version Of This Test Report Is Standard One, The Chinese Version
T Is Only For Reference
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Tests Conducted (As Requested By The Applicant)
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1

Number :
W4T

oFEEFA B
AP
GNAS ﬁ?&rmn
\-' CHAS L0139
SHAT06731207

Water Resistance As Received-Hydrostatic Pressure Test Method (ANSI/AAMI PB 70:2012, Section 4.2.1
J/AATCC 127-2018, Option 2, Hydrostatic Head Tester, Pressure Gradient At 60 mbar/min Water Pressure):
B 7K Pk RE-H KRV (HIGRIRAFES ) (ANSI/AAMI PB 70:2012, Section 4.2.1 /AATCC 127-2018, Option 2,
Hydrostatic Head Tester, 7KE##% 60 /47480 -

Result Requirement
g 2R
Area Al Area A2 Area B Area C Level 3 250 cmH,0
(Critical (Critical (Critical (Front) 29 3=50 JEK
Zone Chest  Zone-Waist Zone- X4k C CHif
To Waist- To Knee- Sleeve )
Front) Front) X B (&
X3 Al X1k A2 B 3 -4h
OB 8- (OB X Jak- +)
DR I -
B PR
Specimen 1 >50.0 cm >50.0 cm >50.0 cm >50.0 cm
A1 >50.0 ik  >50.0 >k >50.0 JHk  >50.0 ik
Specimen 2 >50.0 cm >50.0 cm >50.0 cm >50.0 cm
FEA 2 >50.0 JE>k  >50.0 ik >50.0 EK - >50.0 K
Specimen 3 >50.0 cm >50.0 cm >50.0 cm >50.0 cm
FEA 3 >50.0 JEk  >50.0 JEk  >50.0 JEX  >50.0 JEk
Specimen 4 >50.0 cm >50.0 cm >50.0 cm >50.0 cm
FEA 4 >50.0 JE>k  >50.0 ik >50.0 >k >50.0 JEK
Specimen 5 >50.0 cm >50.0 cm >50.0 cm >50.0 cm
FEAS >50.0 JE>k  >50.0 E>k  >50.0 Kk >50.0 JHK
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Tests Conducted (As Requested By The Applicant)
MR N2 COLUR MR H s N 2R 24T

Water Resistance As Received-Hydrostatic Pressure Test Method (CONT'D)
B3 K - K Hs i (48)

Specimen 1
FEA 1
Specimen 2
FEA 2
Specimen 3
FEA 3
Specimen 4
FEA 4
Specimen 5

FEA S

Remark:

Result
ik
Area D (Back)
X D UJa )
>50.0 cm
>50.0 Jiik
>50.0 cm
>50.0 JEk
>50.0 cm
>50.0 JHk
>50.0 cm
>50.0 ik
>50.0 cm
>50.0 ik

Total Qualit N  anl -
V. Assured. ik CoNE, = G N A st
S TESTING
TN “~al®  cnasioms
TEST REPORT
Number : SHAT06731207
ity

Requirement
EEN
Level 3 250 cmH,0
2 3=>50 JFK

The Barrier Performance Of All Critical Zone Components, Including Seams And Points Of Attachments, Shall Be
Determined. The Classification of Surgical Gown Shall Be A Number Denoting The Performance Of The Critical
Zone Component Having The Lowest Barrier Performance.

ik
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Tests Conducted (As Requested By The Applicant)
MR N2 COLUR MR H s N 2R 24T

2 Water Resistance As Received -Impact Penetration Test Method (ANSI/AAMI PB 70:2012, Section 4.2.1 /AATCC
42-2017):
BiKHERE - divsi@EE (WIUIRASEES)  (ANSI/AAMI PB 70:2012, Section 4.2.1 /AATCC 42-2017)

Result Reguirement
S 2R
Area Al Area A2 Area B Area C Level 3 <1.0g
(Critical (Critical (Critical (Front) 420 3<1.07%
Zone Chest. - Zone-Waist Zone- X3k C
To Waist- To Knee- Sleeve CRI A
Front) Front) X 55 B

Xk Al X3k A2 CREEX
ORBEDXI-  CORBEIXR- -4l
B F-Mas A -

SR P )
(Grams Of Water Absorbed)
(KK, 50)

Specimen 1 Negligible 0.1g Negligible Negligible
B BIEATE 0.1 % AT BWEATE
Specimen 2 Negligible 0.1g 0.1g Negligible
FEA 2 BIEATE 0.1 % 0.1 % g AT
Specimen 3 0.1g Negligible 0.1g Negligible
FEA 3 0.1 % WA 0.1 % WA
Specimen 4 0.1g 0.1g Negligible Negligible
HA 4 0.1 5% 0.1 % BIEA BIEAT
Specimen 5 Negligible Negligible 0.1g Negligible
FEAS BIEAT BIEATE 0.1 % BIEATE
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Tests Conducted (As Requested By The Applicant)
MR N2 COLUR MR H s N 2R 24T

Water Resistance As Received -Impact Penetration Test Method (CONT'D)
BiiKPERE -rhdnBiEik (L)

Area D (Back) Level 3 <£1.0g
X 4% D S 3<1.07%

Ua F)

(Grams Of Water Absorbed)

(K&, To)

Specimen 1
FEA1
Specimen 2
FEAR 2
Specimen 3
FEA 3
Specimen 4
N
Specimen 5

A S

Remark:

Negligible
WA
Negligible
WA
0.1g
0.1 3%
0.1g
0.1 %
Negligible
ZAug AT

The Barrier Performance Of All Critical Zone Components, Including Seams And Points Of Attachments, Shall Be
Determined. The Classification of Surgical Gown Shall Be A Number Denoting The Performance Of The Critical

Zone Component Having The Lowest Barrier Performance.
FevE e T B DI BHRR TR R A N A B, AL RR MBI, B IR A5 R R T S B DX b g AL ) BELRR 41 E 4

2E o

End of Report

Remark: The testing data and result issued by this report is just for reference only, not be used as the evidence to the society in the territory of the People's Republic of China.
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This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action.
Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly
contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in
connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.
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